UK: 01564  783  192
Int: +44 1564 783 192

Close

If you know the part number you require, enter it here

Spark delay unit - Electra X

May help avoid expensive sprag clutch failure!

more details
Seats

more details
View Hitchcocks from inside the building, click here and explore all areas
A behind the scenes look at Hitchcocks Motorcycles

« Index

1959 Crusader Sports

Page 22 - Electrical Equipment

Move your cursor over the different parts in the exploded diagram for more information

1

ROTOR (LUCAS), 2.15/16, Please check the diameter of your existing rotor (requires 38663 Nut)

LU/54213901

Click illustration number for more information

2

NUT, 3/8" BSF

DE394

Click illustration number for more information

3

WASHER (ROTOR, REAR WHEEL SPINDLE)

41134

Click illustration number for more information

4

STATOR 6v for 2.15/16" diameter rotors *LUCAS* (3 wire)

LU/47204

Click illustration number for more information

5

NUT, 1/4'' X 26tpi

27620

Click illustration number for more information

6

WASHER, SHAKEPROOF, 1/4''

27916

Click illustration number for more information

7

ALTERNATOR LOCATING RING

39040

Click illustration number for more information

8

ALTERNATOR KEY

41182

Click illustration number for more information

9

ROTOR DISTANCE WASHER

41133

Click illustration number for more information

10

ALTERNATOR WIRING CLIP

39281

Click illustration number for more information

11

There are 3 products in this position

Click illustration number for more information

12

CAM ASSEMBLY

LU/465939

Click illustration number for more information

14

CONTACT SET (CRUSADER RANGE)

LU/420196

Click illustration number for more information

15

CONDENSOR

LU/54413002

Click illustration number for more information

16

CRUSADER POINTS BACK PLATE WITH NOS POINTS, CONDENSOR + COIL LEAD

LU/465939BP

Click illustration number for more information

17

SPRING, AUTO ADVANCE, SOLD EACH

LU/421457

Click illustration number for more information

18

TOGGLE, Sold each

LU/407131

Click illustration number for more information

19

WEIGHT ASSEMBLY, Sold each

LU/415730

Click illustration number for more information

20

ACTION PLATE

LU/469107

Click illustration number for more information

21

CONTACT BREAKER CENTRE SCREW

41180

Click illustration number for more information

22

WASHER, 1/4''

7674

Click illustration number for more information

23

SCREW, (CB PLATE/ PIPE ADAPTOR)

29781

Click illustration number for more information

24

CONTACT BREAKER & AUTO ADVANCE UNIT CA1A

47609A

Click illustration number for more information

25

CONTACT BREAKER COVER

35745

Click illustration number for more information

26

CONTACT BREAKER COVER SCREW

35869

Click illustration number for more information

27

There are 2 products in this position

Click illustration number for more information

28

There are 4 products in this position

Click illustration number for more information

Electrical Equipment

Opening times: Monday - Friday 9am - 6pm | Closed: Saturday and Sunday
IF YOU ARE NEW TO THIS SITE AND WOULD LIKE INSTRUCTIONS ON HOW TO USE AND NAVIGATE IT, PLEASE CLICK HERE.
Units 7 & 8, Rosemary Court, Oldwich Lane West, Chadwick End, Solihull, B93 0EY, UK

© Hitchcocks Motorcycles Ltd. 2010 | Terms & Conditions

Back to top